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LTE Band 12 /1.4MHz / 16QAM
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LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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£58.500 MHz £93.000 MHz 30.000 kHz £98,99865 MHz -31.53 dém -18.53 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00075 MHz 30,48 dBm 17 48 0B
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£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -31.32 dém -18.32 d& 711,000 MI | 716.000 Mz 100.000 kHz 712 68588 Wiz 19.58 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698.99935 MHz -25.38 dBm -12.38 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00045 MHe 2503 dBm 1203 db
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LTE Band 12 / 5MHz / 16QAM
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spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dem 20 dém A
10 dem }[\\ 10 dém {J 1
o ds ] \ 0 dem | \
-10 dBm i
e T B
: 20 dem 1
J A A Q dem fl 1
! [ I gl
P'uu ‘ |\ 1 & 40 rlﬂam f \'\ +
W g 4\, Al ] e !’
S WA [ S0 d-.wv‘ frr —— A
R L/
-60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | |'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -32.54 dém -19.54 d 711.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ME MAz 18.04 dBm -uml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -26.66 dém -13.66 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00185 MHz 26 66 dBm 1366 de
599.000 MHz 704.000 MHz 100.000 kHz 699,31718 MHz 18.19 dBm -11.81 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -32.90 dBm -15.90 db
i ] L il ]

Date: 10.JUL 2017 03:29:44

Date: 10.JUL 2017 03:41:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum mv:
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
e il natat htunisiia i AAGA St R e
0 de . [ o/ ‘|
-10 dem | ‘I 0 dem 1
SPURIOUS_LINE_ABS / L \
20 dem J {20 dem L
30 dBm ! -30 dBm -
I '
40 dem P -40 dem —
/
50 dem 50 dem S
BT 60 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -34.17 dém -21.17 d& 711.000 MHz 716.000 MHz 100.000 kHz 71241608 MHz .31 dBm -24W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -34.32 dém -21.32 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00435 MHz 34.00 dBm 2100 d8
£59.000 MHz 704.000 MHz 100.000 kHz 702.20430 MHz 4.74 dBm -25.26 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.45 dBm -21.45 dB
.
I J1 £

Date: 10.JUL.2017 03:28:36

Date: 10.JUL.2017 03:29:30

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-20 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 10.70 dB Mode Auto Sweep

@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS

1 5 5 ABS Lt SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s .
10 dBm 10 dBm f \
ode f l\ 0 dem } l
-10 derm - -10 dBm |
SPURIOUS_LINE_ARS j l f \
20 dem — 20 dem
[ N [ i ik
-30 dBm -[ L\ ,h\ \ 3 pBm JH\ : l
40 dem /U h\ ‘ T % -40 #Bm ‘ }rj
0
iy i k L n \ L ‘\\
50 dBm =8 § l, il J 50 AE,L il | o
= v T v —
AL 7 St Yo I YRV S \--__jL

o E

o &0 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit

590.000 MAz 698,900 MHz 100,000 kHz G0B.87777 MAz -30.67 dem -26.67 d& 206,000 MHZ E%ﬁ%mz 100,000 kA2 “—?ﬁ iz 5011 dbm _gwl

£58.500 MHz £93.000 MHz 30.000 kHz £98.99895 MHz -40.00 dém -27.00 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00075 MHz ~38.64 dBm 2t m4de

£99.000 MHz 709,000 MHz 100,000 kHz 599, 56444 MHz 19.03 dBm -10.97 d& 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 40.80 dBm ~57 60 db,

T
I 1 P

Date: 10.JUL 2017 03:48:50

Date: 10.JUL 2017 03:58:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.JUL.2017 03:45:24

S um L
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0de T T e e i et s Can et e, 0 froarAs, et e P [ e A iman,
-10 dBm i -1p dem
SPURIOUS_LINE_ABS \ \
20 dem TI il 0 dem Hﬂ
30 dem i || A
40 dBm e ..i[ -40 dem
T
L~ T
-50 dam -50 dem
dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -34.71 dém -21.71 d& 706.000 MHz 716.000 MHz 100.000 kHz 71224875 MHZ 3.27 dBm -zeﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98.97368 MHz -38.01 dém -25.01 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00714 MHz 3661 dBm 23618
599.000 MHz 709.000 MHz 100.000 kHz 70511888 MHz 2.67 dBm -27.13 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.34 dbm -21.34 dB
T
Il 1 P

Date: 10.JUL.2017 03:54.54

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-21 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

LTE Band 12/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s [\
10 dem F\\ 10 dém { |
ode i 0 dem J ‘l
-10 d8m I -10 dem 1
SPURIGUS. LINE 85 f \ ] \
20 dem —— 20 dem
‘ [
-30 dBm fJ ‘\ ﬂ ﬂ -3f) Bm J"l J !
-40 dBm ﬂ o 1 -40 fiBm ‘ ’_l\‘ l
\ i LI \ ki
A N,
S0 dBm. e Il"'m' d a9 ai‘:‘ i'l'n I8 I bl
N T T T ~
B -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -40.75 dém -27.75 d& 706.000 MHZ Esﬁ%lﬂz 100.000 kHz 7??%5 MAz 17.94 dBm -12WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99585 MHz -33.70 dém -26.70 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00235 MHz 3954 dBm 2684 db
£99.000 MHz 709,000 MHz 100,000 kHz 599, 56444 MHz 17.41 dBm -12.59 dB 716.100 MHz 725000 MHz 166 D00 kHz 21613112 MHz 41.50 chm 26 50 db,
T
I 1 P

Date: 10.JUL 2017 03:47:42

Date: 10.JUL 2017 03:57:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ods e, v 048 A . PO, R .
-10 dBm w -1p dem
SPURIOUS_LINE_ABS \ l
-20 dém } L -30 dBém \
.30 dBm rril | /30 dom \‘1
-40 dem “'""_')LL 40 dBm P’"
,/ —_u‘_-“v
-50 dam -50 dem
"]
dBm 50 dBm T
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -36.24 dém -23.24 d& 706.000 MHz 716.000 MHz 100.000 kHz 711.67932 MHz 2:10 dBm -zrml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98756 MHz -39.23 dém -26.23 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00564 MHZ 30.01 dBm 26,01 dB
599.000 MHz 709.000 MHz 100.000 kHz 70247153 MHz 2.14 dBm -27.86 di 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -36.26 dbm -23.26 dB

]" 1

Date: 10.JUL.2017 03:46:33

i

Date: 10.JUL.2017 03:56.03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-22 of 30



s=amranas. FCC RF Test Report Report No. : FG761625B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A12-23 of 30
TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode

Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Dater 10.JUL.2017 04:06:17

Date: 10.JUL. 2017 04:07:11

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
AN APANAT ol s Pl s ] LA AT s Aot it )
e e ok E e L PP
- 50 dbm : shemer s
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 675.32234 MHz -58.70 dBm -45.70 dB 30.000 MHz 690.000 MHz 100.000 kHz 667.73613 MHz -58.73 dBém -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 924.31319 MHz =-57.71 dBm -44,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.12637 MHz -58.09 dBm -45,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99325 GHz -47.55 dBm -34.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41.89 dBm -28.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41,91 dBm -28.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85454 GHz -43.20 dBm -30.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43.10 dBm -30.10 d&
( I J L] ( )| wa

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 10.JUL.2017 04.09.39

Date: 10.JUL. 2017 04.08.45

Spectrum = spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- t -10 deffi=—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
i i St D
T e i [ T e
-50 derr I -50 dBm 1
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 496.88156 MHz -58.69 dBm -45.69 dB 30.000 MHz 690.000 MHz 100.000 kHz 680.26987 MHz -58.55 dBm -45.55 dB
725,000 MHz 1.000 GHz 100.000 kHz 954.53297 MHz -57.95 dBm -44,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 943.81868 MHz -58.07 dBm -45,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -45.78 dBm -32.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.06 dBm -33.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42.22 dBm -29.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,26 dBm -29.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -43.,13 dBm -30.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43,27 dém -30.27 d&
\ I ) v ( Il wa

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-24 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 10 JUL.2017 04:15:48

Date: 10.JUL. 2017 04:16:42

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS_LINE ABS_ [ SPURIOUS_LINE_ABS_
20 dBm 20 dBm
-30 dBm
-40 dBm
N e WU I S R E NN W AN
R e il Pl mspinetel
- -50 dBm =
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -58.46 dBm -45.46 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B6.86657 MHz -58.82 dBm -45,82 dB
725,000 MHz 1.000 GHz 100.000 kHz 8099.03846 MHz -58.,16 dBm -45,16 dB 725,000 MHz 1,000 GHz 100.000 kHz 925.68681 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89925 GHz -47.55 dBm -34.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.65 dBm -34.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.30 dBm -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -42.01 dBm -29.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43,30 dBm -30.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43,26 dBm -30.26 dB&
( I J o ( )it J o

LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

pec
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit
10 4dpe_SPURIOUS LINE ABS PABS 10 dne INE_ABS
- : - i
SPURIOUS_LINE ABS_ | SPURIOUS_LINE_ABS_
20 d& 20 dBm
-30 dbm -30 dBm
-40 der -40 dBm
. o . | P, S U WWM’MMW
50 dBrm [ 50 dBm
70 dB -70 dBm
80 dBi -80 dBm
90 dBy -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.54723 MHz -58.61 dBm -45.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 673.67316 MHz -58.76 dBm -45.76 dB
725,000 MHz 1.000 GHz 100.000 kHz 868.81868 MHz =-57.97 dBm -44,97 dB 725,000 MHz 1,000 GHz 100.000 kHz 962.50000 MHz -58.09 dBm -45,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.97 dBm -33.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -47.75 dBm -34.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,21 dBm -29,21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,02 dBm -29.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41765 GHz -43.08 dBm -30.08 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86303 GHz -43.23 dBm -30.23 dB
\ I ) ( Il J « -

Date: 10.JUL.2017 031515

Date: 10.JUL. 2017 03:16.08

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-25 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 10.JUL.2017 03:18:36

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm
MWWM - MWMMMW
I -50 dBm L
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.23838 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 685.21739 MHz -58.80 dBm -45,80 dB
725,000 MHz 1.000 GHz 100.000 kHz 882.28022 MHz -57.98 dBm -44,98 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.85165 MHz -58.04 dBm -45,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.75 dBm -32.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46.20 dBm -33.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -42.16 dBm -29.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -42,08 dBm -29.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43,15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -43,22 dém -30.22 d&
{ 1 J L] ( )| wa

Date: 10.JUL. 2017 03:17:42

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10.JUL.2017 03:24.45

Spectrum e Spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
A — P e PR 1 SR gy R o I VU
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.91904 MHz -58.70 dBm -45.70 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.21889 MHz -58.70 dBm -45,70 dB
725,000 MHz 1.000 GHz 100.000 kHz 924.03846 MHz -58,00 dBm -45,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 916.07143 MHz -58.02 dBm -45,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -47.68 dBm -34.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -47.60 dBm -34.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -42.26 dBm -29.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -42,14 dBm -29.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43,22 dBm -30.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43,20 dBém -30.20 d&
\ I ) v ( Il wa

Date: 10.JUL. 2017 03:25:39

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-26 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 10.JUL.2017 03:31:48

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dbm -30 dBm
-40 dBm
P " ! WMMMW
. o , M
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -58.60 dBm -45.60 dB 30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -58.82 dBm -45,82 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.88675 GHz -47.50 dBm -34.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97826 GHz -47.87 dBm -34.687 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.27 dBm -29.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -42,54 dBm -29.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86553 GHz -43.,13 dBm -30.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42214 GHz -43,10 dBém -30.10 d&
{ 1 J o ( )it J o

Date: 10.JUL. 2017 03:32:41

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
P i T 1 W et
T g P R -
-50 derr ] -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.85607 MHz -58.83 dBm -45.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 675.98201 MHz -58.51 dBm -45.51 dB
725,000 MHz 1.000 GHz 100.000 kHz 896.56593 MHz -57.94 dBm -44,94 dB 725,000 MHz 1,000 GHz 100.000 kHz 916.89560 MHz -58,18 dBm -45,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.41 dBm -33.41dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.68 dBm -34.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -41.90 dBm -28.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42,27 dBm -29.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -43,14 dBm -30.14 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -43,27 dém -30.27 d&
\ I ) L] ( Il J -
Date: 10.JUL.2017 03:35.09 Date: 10.JUL. 2017 03:34.15
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LTE Band 12 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
— e et " e mteranyi] mewuw A "L“-JM‘W
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 651.24438 MHz -58.83 dBm -45.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 673.67316 MHz -58.92 dBm -45,92 dB
725,000 MHz 1.000 GHz 100.000 kHz B8B85.85165 MHz -57.86 dBm -44,86 dB 725,000 MHz 1,000 GHz 100.000 kHz 939.97253 MHz -57.97 dBm -44,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88375 GHz -47.64 dBm -34.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -47.56 dBm -34.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.23 dBm -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42.21 dBm -29.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86253 GHz -43.04 dBm -30.04 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43.13 dBm -30.13 d&
{ 1 J L] ( )| J
Dater 10 JUL.2017 03:43:36 Date: 10.JUL. 2017 03:42:42

LTE Band 12 / 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBir -40 dBm
PO | P B S - " PPV ARE NIV S I B S
dem ’ . e -50 dBm . g
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 679.61019 MHz -58.65 dBm -45.65 dB 30.000 MHz 690.000 MHz 100.000 kHz 652.89355 MHz -58.73 dBém -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 903.98352 MHz -58.,02 dBm -45,02 dB 725,000 MHz 1,000 GHz 100.000 kHz 947 66484 MHz -58.11 dBm -45,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44989 GHz -47.62 dBm -34.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52237 GHz -47.60 dBm -34.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -41.94 dBm -28,94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,25 dBm -29.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86353 GHz -43.06 dBm -30.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43.28 dBm -30.28 dB
\ I ) ( Il J -
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SPORTON INTERNATIONAL INC. Page Number 1 A12-28 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG761625B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 10.JUL.2017 03:53:068

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
~20 dBm 20 dBm
-30 dBm -30 dBm
40 dBm
AAAATL A A Sy . i P
PR G e N s [P "’ Tt
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 655.20240 MHz -58.49 dBm -45.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 676.64168 MHz -58.85 dBm -45,85 dB
725,000 MHz 1.000 GHz 100.000 kHz 895.48901 MHz -58,08 dBm -45,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 921.29121 MHz -58,12 dBm -45,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.75 dBm -34.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96476 GHz -47.80 dBm -34.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41.97 dBm -28.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -42,25 dBm -29.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -43.01 dBm -30.01 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43,02 dém -30.02 d&
( 1 J L] ( )| wa

Date: 10.JUL. 2017 03:52:1

2

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
AP AT e Rt . PP SR S P U S
50 dem 1 = 50 dBm . R
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 653.88306 MHz -58.64 dBm -45.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -58.65 dBm -45.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 953.43407 MHz =57.90 dBm -44,90 dB 725,000 MHz 1,000 GHz 100.000 kHz 8B82.00549 MHz -57.92 dBm -44,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.21 dBm -33.21dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.28 dBm -29.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43,34 dBm -30.34 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43,34 dBm -30,34 d&
\ I ) L] ( Il J -
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Report No. : FG761625B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0013
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0000

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761625B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.03 0.2009 23.63 0.2307
Middle QPSK 3 1 23.26 0.2118 23.86 0.2432
Highest 3 1 23.25 0.2113 23.85 0.2427
Lowest 1 3 22.38 0.1730 22.98 0.1986
Middle 16QAM 1 3 22.11 0.1626 22.71 0.1866
Highest 1 3 2211 0.1626 22.71 0.1866
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.85 0.1928 23.45 0.2213
Middle QPSK 1 0 23.03 0.2009 23.63 0.2307
Highest 1 0 22.99 0.1991 23.59 0.2286
Lowest 1 14 22.06 0.1607 22.66 0.1845
Middle 16QAM 1 14 22.11 0.1626 22.71 0.1866
Highest 1 14 21.52 0.1419 22.12 0.1629
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 22.85 0.1928 23.45 0.2213
Middle QPSK 1 12 23.00 0.1995 23.60 0.2291
Highest 1 12 23.14 0.2061 23.74 0.2366
Lowest 1 12 21.53 0.1422 22.13 0.1633
Middle 16QAM 1 12 22.26 0.1683 22.86 0.1932
Highest 1 12 22.39 0.1734 22.99 0.1991
Limit EIRP < 2W Result PASS
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Report No. : FG761625B

LTE Band 2/ 10MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 22.78 0.1897 23.38 0.2178
Middle QPSK 1 25 23.17 0.2075 23.77 0.2382
Highest 1 25 23.36 0.2168 23.96 0.2489
Lowest 1 25 21.62 0.1452 22.22 0.1667
Middle 16QAM 1 25 22.00 0.1585 22.60 0.1820
Highest 1 25 22.10 0.1622 22.70 0.1862
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 22.95 0.1972 23.55 0.2265
Middle QPSK 1 37 23.34 0.2158 23.94 0.2477
Highest 1 37 23.11 0.2046 23.71 0.2350
Lowest 1 37 21.59 0.1442 22.19 0.1656
Middle 16QAM 1 37 22.02 0.1592 22.62 0.1828
Highest 1 37 22.16 0.1644 22.76 0.1888
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.50 0.2239 24.10 0.2570
Middle QPSK 1 49 23.68 0.2333 24.28 0.2679
Highest 1 49 23.50 0.2239 24.10 0.2570
Lowest 1 49 22.10 0.1622 22.70 0.1862
Middle 16QAM 1 49 21.98 0.1578 22.58 0.1811
Highest 1 49 22.10 0.1622 22.70 0.1862
Limit EIRP < 2W Result PASS
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Report No. : FG761625B

LTE Band 4/ 1.4MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 3 1 23.70 0.2344 24.30 0.2692
Middle QPSK 3 1 23.95 0.2483 24.55 0.2851
Highest 3 1 23.75 0.2371 24.35 0.2723
Lowest 1 0 22.89 0.1945 23.49 0.2234
Middle 16QAM 1 0 22.55 0.1799 23.15 0.2065
Highest 1 0 22.48 0.1770 23.08 0.2032
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 8 23.36 0.2168 23.96 0.2489
Middle QPSK 1 8 23.69 0.2339 24.29 0.2685
Highest 1 8 23.46 0.2218 24.06 0.2547
Lowest 1 14 22.33 0.1710 22.93 0.1963
Middle 16QAM 1 14 22.68 0.1854 23.28 0.2128
Highest 1 14 22.27 0.1687 22.87 0.1936
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.79 0.2393 24.39 0.2748
Middle QPSK 1 12 23.91 0.2460 24.51 0.2825
Highest 1 12 23.53 0.2254 24.13 0.2588
Lowest 1 0 22.77 0.1892 23.37 0.2173
Middle 16QAM 1 0 22.39 0.1734 22.99 0.1991
Highest 1 0 22.24 0.1675 22.84 0.1923
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 25 23.73 0.2360 24.33 0.2710
Middle QPSK 1 25 23.93 0.2472 24.53 0.2838
Highest 1 25 23.77 0.2382 24.37 0.2735
Lowest 1 25 22.53 0.1791 23.13 0.2056
Middle 16QAM 1 25 22.70 0.1862 23.30 0.2138
Highest 1 25 22.41 0.1742 23.01 0.2000
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 37 23.81 0.2404 24.41 0.2761
Middle QPSK 1 37 23.71 0.2350 24.31 0.2698
Highest 1 37 23.72 0.2355 24.32 0.2704
Lowest 1 0 22.61 0.1824 23.21 0.2094
Middle 16QAM 1 0 22.36 0.1722 22.96 0.1977
Highest 1 0 22.47 0.1766 23.07 0.2028
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 24.00 0.2512 24.60 0.2884
Middle QPSK 1 49 23.77 0.2382 24.37 0.2735
Highest 1 49 23.69 0.2339 24.29 0.2685
Lowest 1 0 22.56 0.1803 23.16 0.2070
Middle 16QAM 1 0 22.40 0.1738 23.00 0.1995
Highest 1 0 22.59 0.1816 23.19 0.2084
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = -3.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 3 23.24 0.2109 17.59 0.0574
Middle QPSK 1 3 22.99 0.1991 17.34 0.0542
Highest 1 3 23.12 0.2051 17.47 0.0558
Lowest 3 3 22.25 0.1679 16.60 0.0457
Middle 16QAM 3 3 21.97 0.1574 16.32 0.0429
Highest 3 3 22.42 0.1746 16.77 0.0475

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC =-3.5dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.08 0.2032 17.43 0.0553
Middle QPSK 1 0 22.99 0.1991 17.34 0.0542
Highest 1 0 22.87 0.1936 17.22 0.0527
Lowest 1 8 21.93 0.1560 16.28 0.0425
Middle 16QAM 1 8 21.70 0.1479 16.05 0.0403
Highest 1 8 21.85 0.1531 16.20 0.0417

Limit ERP < 7W Result PASS

LTE Band 5/5MHz (Average) (GT - LC =-3.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.18 0.2080 17.53 0.0566
Middle QPSK 1 12 23.14 0.2061 17.49 0.0561
Highest 1 12 22.97 0.1982 17.32 0.0540
Lowest 1 12 22.06 0.1607 16.41 0.0438
Middle 16QAM 1 12 21.77 0.1503 16.12 0.0409
Highest 1 12 21.91 0.1552 16.26 0.0423

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -3.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 23.28 0.2128 17.63 0.0579
Middle QPSK 1 25 23.11 0.2046 17.46 0.0557
Highest 1 25 23.23 0.2104 17.58 0.0573
Lowest 1 25 22.00 0.1585 16.35 0.0432
Middle 16QAM 1 25 21.82 0.1521 16.17 0.0414
Highest 1 25 21.88 0.1542 16.23 0.0420

Limit ERP < 7W Result PASS
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LTE Band 12 / 1.4MHz (Average) (GT - LC =-3.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 22.97 0.1982 17.32 0.0540
Middle QPSK 3 0 23.18 0.2080 17.53 0.0566
Highest 3 0 23.08 0.2032 17.43 0.0553
Lowest 1 3 22.39 0.1734 16.74 0.0472
Middle 16QAM 1 3 22.03 0.1596 16.38 0.0435
Highest 1 3 22.37 0.1726 16.72 0.0470

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC =-3.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 22.92 0.1959 17.27 0.0533
Middle QPSK 1 8 23.03 0.2009 17.38 0.0547
Highest 1 8 23.14 0.2061 17.49 0.0561
Lowest 1 8 21.72 0.1486 16.07 0.0405
Middle 16QAM 1 8 22.31 0.1702 16.66 0.0463
Highest 1 8 22.03 0.1596 16.38 0.0435

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC = -3.5 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.13 0.2056 17.48 0.0560
Middle QPSK 1 12 23.15 0.2065 17.50 0.0562
Highest 1 12 23.16 0.2070 17.51 0.0564
Lowest 1 12 21.81 0.1517 16.16 0.0413
Middle 16QAM 1 12 21.92 0.1556 16.27 0.0424
Highest 1 12 22.24 0.1675 16.59 0.0456

Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC = -3.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 23.18 0.2080 17.53 0.0566
Middle QPSK 1 25 23.26 0.2118 17.61 0.0577
Highest 1 25 23.14 0.2061 17.49 0.0561
Lowest 1 25 21.98 0.1578 16.33 0.0430
Middle 16QAM 1 25 21.90 0.1549 16.25 0.0422
Highest 1 25 21.95 0.1567 16.30 0.0427

Limit ERP < 3W Result PASS
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Radiated Spurious Emission
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FAX . 886-3-328-4978



saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 2
LTE Band 2 / 1.4MHz /| QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -45.64 -13 -32.64 -39.3 -52.21 1.67 8.24 H
5548 -43.59 -13 -30.59 -44.14 -50.66 2.65 9.72 H
7403 -55.57 -13 -42.57 -61.55 -64.72 2.46 11.61 H
H
H
H
H
Lowest
3700 -49.21 -13 -36.21 -42.62 -55.78 1.67 8.24 \%
5548 -42.99 -13 -29.99 -43.5 -50.06 2.65 9.72 \%
7403 -52.11 -13 -39.11 -58.39 -61.26 2.46 11.61 \%
\%
\%
\Y,
\Y,
3756 -52.09 -13 -39.09 -45.81 -58.71 1.68 8.31 H
5639 -44.09 -13 -31.09 -44.84 -51.14 2.71 9.76 H
7515 -57.06 -13 -44.06 -63.3 -66.44 2.42 11.81 H
9398 -56.32 -13 -43.32 -67.23 -66.29 2.57 12.54 H
H
H
H
Middle
3756 -55.35 -13 -42.35 -48.85 -61.97 1.68 8.31 \%
5639 -43.02 -13 -30.02 -42.71 -50.07 2.71 9.76 \%
7515 -54.74 -13 -41.74 -61.27 -64.12 2.42 11.81 \%
9398 -57.95 -13 -44.95 -67.21 -67.92 2.57 12.54 \%
\%
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-2 of 41

TEL : 886-3-327-3456
FAX . 886-3-328-4978




s=amranas. FCC RF Test Report Report No. : FG761625B
3819 -53.15 -13 -40.15 -46.97 -59.83 1.70 8.38 H

5723 -43.07 -13 -30.07 -44.02 -50.11 2.75 9.79 H

7634 -54.30 -13 -41.30 -60.78 -63.79 2.39 11.88 H

9545 -53.86 -13 -40.86 -65.32 -63.73 2.60 12.47 H

H

H

H

Highest

3819 -54.86 -13 -41.86 -48.48 -61.54 1.70 8.38 \%

5723 -40.79 -13 -27.79 -41.67 -47.83 2.75 9.79 \%

7634 -50.30 -13 -37.30 -57.02 -59.79 2.39 11.88 \%

9545 -55.93 -13 -42.93 -65.58 -65.80 2.60 12.47 \%

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-30f41
TEL : 886-3-327-3456
FAX . 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -46.19 -13 -33.19 -39.85 -52.76 1.67 8.24 H
5548 -44.54 -13 -31.54 -45.09 -51.61 2.65 9.72 H
7403 -57.07 -13 -44.07 -63.05 -66.22 2.46 11.61 H
11102 -55.42 -13 -42.42 -70.24 -65.19 2.69 12.46 H
H
H
H
Lowest
3700 -48.42 -13 -35.42 -41.83 -54.99 1.67 8.24 \Y
5548 -43.18 -13 -30.18 -43.69 -50.25 2.65 9.72 \%
7403 -53.67 -13 -40.67 -59.95 -62.82 2.46 11.61 \%
11102 -55.16 -13 -42.16 -69.61 -64.93 2.69 12.46 \Y
Y,
\Y,
\Y,
3756 -54.47 -13 -41.47 48.19 -61.09 1.68 8.31 H
5639 -44.97 -13 -31.97 45.72 -52.02 2.71 9.76 H
7515 -57.74 -13 -44.74 63.98 -67.12 2.42 11.81 H
9391 -57.04 -13 -44.04 67.95 -67.02 2.57 12.54 H
H
H
H
Middle
3756 -54.73 -13 -41.73 48.23 -61.35 1.68 8.31 \Y
5639 -43.21 -13 -30.21 43.9 -50.26 2.71 9.76 \%
7515 -56.17 -13 -43.17 62.7 -65.55 2.42 11.81 \%
9391 -58.27 -13 -45.27 67.53 -68.25 2.57 12.54 \Y
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-4 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3812 -56.21 -13 -43.21 -50.01 -62.88 1.70 8.37 H

5723 -42.66 -13 -29.66 -43.61 -49.70 2.75 9.79 H

7627 -56.12 -13 -43.12 -62.6 -65.61 2.39 11.88 H

9538 -54.86 -13 -41.86 -66.26 -64.74 2.60 12.48 H

H

H

H

Highest

3812 -55.70 -13 -42.70 -49.29 -62.37 1.70 8.37 \%

5723 -41.36 -13 -28.36 -42.24 -48.40 2.75 9.79 \%

7627 -54.36 -13 -41.36 -61.08 -63.85 2.39 11.88 \%

9538 -54.60 -13 -41.60 -64.18 -64.48 2.60 12.48 \%

11444 -54.05 -13 -41.05 -69.08 -63.69 2.68 12.32 \%

15259 -50.69 -13 -37.69 -70.4 -60.95 3.71 13.96 \%

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-50f41
TEL : 886-3-327-3456
FAX . 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -46.97 -13 -33.97 -40.63 -53.54 1.67 8.24 H
5548 -44.73 -13 -31.73 -45.28 -51.80 2.65 9.72 H
7403 -57.38 -13 -44.38 -63.36 -66.53 2.46 11.61 H
11102 -55.40 -13 -42.40 -70.22 -65.17 2.69 12.46 H
H
H
H
Lowest
3700 -49.94 -13 -36.94 -43.35 -56.51 1.67 8.24 \Y
5548 -42.37 -13 -29.37 -42.88 -49.44 2.65 9.72 \%
7403 -53.78 -13 -40.78 -60.06 -62.93 2.46 11.61 \%
11102 -55.24 -13 -42.24 -69.69 -65.01 2.69 12.46 \Y
Y,
\Y,
\Y,
3756 -53.64 -13 -40.64 -47.36 -60.26 1.68 8.31 H
5632 -44.86 -13 -31.86 -45.57 -51.91 2.70 9.75 H
7508 -57.95 -13 -44.95 -64.19 -67.33 2.43 11.80 H
9391 -57.00 -13 -44.00 -67.91 -66.98 2.57 12.54 H
11264 -54.95 -13 -41.95 -69.91 -64.66 2.68 12.39 H
H
H
Middle
3756 -55.98 -13 -42.98 -49.48 -62.60 1.68 8.31 \Y
5632 -43.26 -13 -30.26 -43.92 -50.31 2.70 9.75 \%
7508 -56.35 -13 -43.35 -62.88 -65.73 2.43 11.80 \%
9391 -57.67 -13 -44.67 -66.93 -67.65 2.57 12.54 \Y
11264 -55.24 -13 -42.24 -69.98 -64.95 2.68 12.39 \%
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-6 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3812 -56.64 -13 -43.64 -50.44 -63.31 1.70 8.37 H

5716 -43.99 -13 -30.99 -44.9 -51.03 2.75 9.79 H

7620 -56.54 -13 -43.54 -63 -66.02 2.39 11.87 H

9524 -55.84 -13 -42.84 -67.17 -65.73 2.59 12.49 H

11434 -55.25 -13 -42.25 -70.36 -64.89 2.68 12.33 H

H

H

Highest

3812 -55.99 -13 -42.99 -49.58 -62.66 1.70 8.37 \%

5716 -42.19 -13 -29.19 -43.04 -49.23 2.75 9.79 \%

7620 -54.44 -13 -41.44 -61.13 -63.92 2.39 11.87 \%

9524 -55.27 -13 -42.27 -64.79 -65.16 2.59 12.49 \%

11434 -54.57 -13 -41.57 -69.6 -64.21 2.68 12.33 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-70f 41
TEL : 886-3-327-3456
FAX . 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 2 /10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -45.39 -13 -32.39 -39.05 -51.96 1.67 8.24 H
5548 -44.59 -13 -31.59 -45.14 -51.66 2.65 9.72 H
7403 -57.72 -13 -44.72 -63.7 -66.87 2.46 11.61 H
H
H
H
H
Lowest
3700 -48.99 -13 -35.99 -42.4 -55.56 1.67 8.24 \Y
5548 -44.06 -13 -31.06 -44.57 -51.13 2.65 9.72 \%
7403 -53.95 -13 -40.95 -60.23 -63.10 2.46 11.61 \%
Y,
Y,
\Y,
\Y,
3749 -53.72 -13 -40.72 -47.44 -60.34 1.68 8.30 H
5625 -44.16 -13 -31.16 -44.87 -51.21 2.70 9.75 H
7501 -57.75 -13 -44.75 -63.95 -67.12 2.43 11.80 H
H
H
H
H
Middle
5749 -54.86 -13 -41.86 -48.36 -61.89 2.77 9.80 \Y
5625 -43.20 -13 -30.20 -43.86 -50.25 2.70 9.75 \%
7501 -56.40 -13 -43.40 -62.9 -65.77 2.43 11.80 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-8 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3798 -62.34 -13 -49.34 -56.14 -69.00 1.70 8.36 H

5702 -47.50 -13 -34.50 -48.41 -54.54 2.74 9.78 H

7599 -57.20 -13 -44.20 -63.62 -66.66 2.40 11.86 H

9503 -56.12 -13 -43.12 -67.39 -66.03 2.59 12.50 H

H

H

H

Highest

3798 -59.79 -13 -46.79 -53.38 -66.45 1.70 8.36 \%

5702 -44.42 -13 -31.42 -45.27 -51.46 2.74 9.78 \%

7599 -53.76 -13 -40.76 -60.42 -63.22 2.40 11.86 \%

9503 -57.44 -13 -44.44 -66.89 -67.35 2.59 12.50 \%

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-90of41
TEL : 886-3-327-3456
FAX . 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -47.46 -13 -34.46 -41.12 -54.03 1.67 8.24 H
5555 -43.85 -13 -30.85 -44.4 -50.92 2.66 9.72 H
7403 -57.09 -13 -44.09 -63.07 -66.24 2.46 11.61 H
H
H
H
H
Lowest
3700 -49.98 -13 -36.98 -43.39 -56.55 1.67 8.24 \Y
5555 -43.75 -13 -30.75 -44.26 -50.82 2.66 9.72 \%
7403 -54.29 -13 -41.29 -60.57 -63.44 2.46 11.61 \%
Y,
Y,
\Y,
\Y,
3749 -53.98 -13 -40.98 -47.7 -60.60 1.68 8.30 H
5618 -45.93 -13 -32.93 -46.64 -52.98 2.69 9.75 H
7494 -57.72 -13 -44.72 -63.92 -67.08 2.43 11.79 H
H
H
H
H
Middle
3749 -54.62 -13 -41.62 -48.12 -61.24 1.68 8.30 \Y
5618 -45.01 -13 -32.01 -45.67 -52.06 2.69 9.75 \%
7494 -56.25 -13 -43.25 -62.75 -65.61 2.43 11.79 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-10 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3791 -56.81 -13 -43.81 -50.58 -63.46 1.70 8.35 H

5688 -50.63 -13 -37.63 -51.5 -57.67 2.73 9.78 H

7585 -54.64 -13 -41.64 -61.02 -64.09 2.40 11.85 H

H

H

H

H

Highest

3791 -56.87 -13 -43.87 -50.43 -63.52 1.70 8.35 \%

5688 -48.27 -13 -35.27 -49.07 -55.31 2.73 9.78 \%

7585 -52.95 -13 -39.95 -59.58 -62.40 2.40 11.85 \%

v

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-11 of 41
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -46.70 -13 -33.70 -40.36 -53.27 1.67 8.24 H
5555 -43.57 -13 -30.57 -44.12 -50.64 2.66 9.72 H
7403 -57.20 -13 -44.20 -63.18 -66.35 2.46 11.61 H
H
H
H
H
Lowest
3700 -49.12 -13 -36.12 -42.53 -55.69 1.67 8.24 \Y
5555 -43.10 -13 -30.10 -43.61 -50.17 2.66 9.72 \%
7403 -53.04 -13 -40.04 -59.32 -62.19 2.46 11.61 \%
Y,
Y,
\Y,
\Y,
3742 -55.29 -13 -42.29 -49 -61.90 1.68 8.29 H
5611 -46.11 -13 -33.11 -46.78 -53.17 2.69 9.74 H
7487 -58.31 -13 -45.31 -64.51 -67.65 2.43 11.77 H
H
H
H
H
Middle
3742 -55.84 -13 -42.84 -49.31 -62.45 1.68 8.29 \Y
5611 -44.91 -13 -31.91 -45.53 -51.97 2.69 9.74 \%
7487 -56.03 -13 -43.03 -62.53 -65.37 2.43 11.77 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-12 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3784 -54.06 -13 -41.06 -47.83 -60.71 1.69 8.34 H

5674 -47.08 -13 -34.08 -47.91 -54.12 2.73 9.77 H

7564 -55.70 -13 -42.70 -62.05 -65.13 2.41 11.84 H

H

H

H

H

Highest

3784 -56.00 -13 -43.00 -49.56 -62.65 1.69 8.34 \%

5674 -45.96 -13 -32.96 -46.73 -53.00 2.73 9.77 \%

7564 -53.24 -13 -40.24 -59.85 -62.67 2.41 11.84 \%

v

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-13 of 41
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 4
LTE Band 4 / 1.4MHz | QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420 -57.22 -13 -44.22 -50.41 -63.29 1.58 7.65 H
5128 -49.42 -13 -36.42 -48.86 -56.71 241 9.70 H
6843 -53.45 -13 -40.45 -57.77 -61.42 2.64 10.61 H
8551 -56.04 -13 -43.04 -64.86 -66.17 2.39 12.52 H
H
H
H
Lowest
3420 -54.88 -13 -41.88 -47.79 -60.95 1.58 7.65 \Y
5128 -47.20 -13 -34.20 -46.46 -54.49 241 9.70 \%
6843 -51.96 -13 -38.96 -56.54 -59.93 2.64 10.61 \%
8551 -51.02 -13 -38.02 -59.51 -61.15 2.39 12.52 \%
\%
\Y,
\Y,
3462 -51.73 -13 -38.73 -45.02 -57.97 1.59 7.83 H
5198 -46.16 -13 -33.16 -45.78 -53.41 2.45 9.70 H
6927 -49.56 -13 -36.56 -54.22 -57.66 2.61 10.71 H
8663 -54.19 -13 -41.19 -63.2 -64.34 241 12.57 H
H
H
H
Middle
3462 -50.96 -13 -37.96 -43.96 -57.20 1.59 7.83 \%
5198 -46.33 -13 -33.33 -45.8 -53.58 2.45 9.70 \%
6927 -46.63 -13 -33.63 -51.57 -54.73 2.61 10.71 \%
8663 -50.18 -13 -37.18 -58.68 -60.33 2.41 12.57 \%
15584 -52.51 -13 -39.51 -72.52 -62.85 3.84 14.18 \%
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-14 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3504 -54.99 -13 -41.99 -48.35 -61.39 1.61 8.00 H

5261 -45.77 -13 -32.77 -45.57 -52.98 2.49 9.70 H

7018 -49.94 -13 -36.94 -54.89 -58.19 2.58 10.84 H

8768 -55.88 -13 -42.88 -65.05 -66.05 2.43 12.61 H

H

H

H

Highest

3504 -50.85 -13 -37.85 -43.9 -57.25 1.61 8.00 \%

5261 -44.19 -13 -31.19 -43.87 -51.40 2.49 9.70 \%

7018 -48.54 -13 -35.54 -53.79 -56.79 2.58 10.84 \%

8768 -50.58 -13 -37.58 -59.09 -60.75 2.43 12.61 \%

15784 -51.74 -13 -38.74 -72.34 -61.72 3.92 13.90 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-15 of 41
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -56.81 -13 -43.81 -50 -62.88 1.58 7.65 H
5128 -50.27 -13 -37.27 -49.71 -57.56 241 9.70 H
6843 -53.54 -13 -40.54 -57.86 -61.51 2.64 10.61 H
8551 -56.42 -13 -43.42 -65.24 -66.55 2.39 12.52 H
H
H
H
Lowest
3420 -52.18 -13 -39.18 -45.09 -58.25 1.58 7.65 \%
5128 -46.84 -13 -33.84 -46.1 -54.13 241 9.70 \%
6843 -51.92 -13 -38.92 -56.5 -59.89 2.64 10.61 \%
8551 -51.55 -13 -38.55 -60.4 -61.68 2.39 12.52 \Y
Y,
\Y,
\Y,
3462 -53.10 -13 -40.10 -46.39 -59.34 1.59 7.83 H
5191 -46.41 -13 -33.41 -46.03 -53.66 2.45 9.70 H
6927 -48.88 -13 -35.88 -53.54 -56.98 2.61 10.71 H
8656 -55.17 -13 -42.17 -64.15 -65.32 241 12.56 H
H
H
H
Middle
3462 -53.24 -13 -40.24 -46.24 -59.48 1.59 7.83 \Y
5191 -46.03 -13 -33.03 -45.5 -53.28 2.45 9.70 \%
6927 -46.86 -13 -33.86 -51.8 -54.96 2.61 10.71 \%
8656 -49.11 -13 -36.11 -57.61 -59.26 241 12.56 \Y
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-16 of 41
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s=amranas. FCC RF Test Report Report No. : FG761625B
3504 -53.05 -13 -40.05 -46.41 -59.45 1.61 8.00 H

5254 -45.29 -13 -32.29 -45.04 -52.51 2.48 9.70 H

7011 -50.19 -13 -37.19 -55.14 -58.43 2.59 10.82 H

8761 -55.91 -13 -42.91 -65.08 -66.08 2.43 12.60 H

H

H

H

Highest

3504 -49.98 -13 -36.98 -43.03 -56.38 1.61 8.00 \%

5254 -44.05 -13 -31.05 -43.68 -51.27 2.48 9.70 \%

7011 -47.66 -13 -34.66 -52.91 -55.90 2.59 10.82 \%

8761 -51.20 -13 -38.20 -59.71 -61.37 2.43 12.60 \%

15768 -51.38 -13 -38.38 -71.94 -61.39 3.92 13.92 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-17 of 41
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -57.49 -13 -44.49 -50.68 -63.56 1.58 7.65 H
5128 -51.27 -13 -38.27 -50.71 -58.56 241 9.70 H
6843 -53.76 -13 -40.76 -58.08 -61.73 2.64 10.61 H
8551 -55.79 -13 -42.79 -64.61 -65.92 2.39 12.52 H
H
H
H
Lowest
3420 -55.03 -13 -42.03 -47.94 -61.10 1.58 7.65 \Y
5128 -48.42 -13 -35.42 -47.68 -55.71 241 9.70 \%
6843 -52.35 -13 -39.35 -56.93 -60.32 2.64 10.61 \%
8551 -50.27 -13 -37.27 -58.76 -60.40 2.39 12.52 \Y
Y,
\Y,
\Y,
3462 -53.00 -13 -40.00 -46.29 -59.24 1.59 7.83 H
5191 -46.89 -13 -33.89 -46.51 -54.14 2.45 9.70 H
6920 -48.43 -13 -35.43 -53.02 -56.52 2.62 10.70 H
8649 -55.65 -13 -42.65 -64.63 -65.80 241 12.56 H
H
H
H
Middle
3462 -51.82 -13 -38.82 -44.82 -58.06 1.59 7.83 \Y
5191 -46.21 -13 -33.21 -45.68 -53.46 2.45 9.70 \%
6920 -45.53 -13 -32.53 -50.39 -53.62 2.62 10.70 \%
8649 -50.63 -13 -37.63 -59.13 -60.78 241 12.56 \Y
Y,
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
3497 -53.56 -13 -40.56 -46.92 -59.94 1.60 7.99 H

5254 -48.59 -13 -35.59 -48.34 -55.81 2.48 9.70 H

7004 -50.80 -13 -37.80 -55.71 -59.02 2.59 10.81 H

8754 -56.50 -13 -43.50 -65.64 -66.67 2.43 12.60 H

H

H

H

Highest

3497 -52.54 -13 -39.54 -45.59 -58.92 1.60 7.99 \%

5254 -46.88 -13 -33.88 -46.51 -54.10 2.48 9.70 \%

7004 -48.92 -13 -35.92 -54.13 -57.14 2.59 10.81 \%

8754 -51.01 -13 -38.01 -59.52 -61.18 2.43 12.60 \%

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -57.70 -13 -44.70 -50.89 -63.77 1.58 7.65 H
5128 -49.69 -13 -36.69 -49.13 -56.98 241 9.70 H
6843 -54.95 -13 -41.95 -59.27 -62.92 2.64 10.61 H
8551 -54.38 -13 -41.38 -63.2 -64.51 2.39 12.52 H
H
H
H
Lowest
3420 -53.30 -13 -40.30 -46.21 -59.37 1.58 7.65 \Y
5128 -45.86 -13 -32.86 -45.12 -53.15 241 9.70 \%
6843 -53.17 -13 -40.17 -57.75 -61.14 2.64 10.61 \%
8551 -49.98 -13 -36.98 -58.47 -60.11 2.39 12.52 \Y
Y,
\Y,
\Y,
3455 -53.99 -13 -40.99 -47.25 -60.20 1.59 7.80 H
5184 -46.75 -13 -33.75 -46.32 -54.01 2.44 9.70 H
6913 -50.40 -13 -37.40 -54.99 -58.48 2.62 10.70 H
8642 -56.11 -13 -43.11 -65.09 -66.26 241 12.56 H
H
H
H
Middle
3455 -52.22 -13 -39.22 -45.19 -58.43 1.59 7.80 \Y
5184 -44.30 -13 -31.30 -43.72 -51.56 2.44 9.70 \%
6913 -50.02 -13 -37.02 -54.88 -58.10 2.62 10.70 \%
8642 -49.84 -13 -36.84 -58.34 -59.99 241 12.56 \Y
Y,
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
3490 -56.24 -13 -43.24 -49.57 -62.59 1.60 7.96 H

5233 -48.11 -13 -35.11 -47.82 -55.34 2.47 9.70 H

6983 -53.49 -13 -40.49 -58.33 -61.67 2.60 10.78 H

8726 -55.53 -13 -42.53 -64.62 -65.70 2.42 12.59 H

H

H

H

Highest

3490 -53.55 -13 -40.55 -46.57 -59.90 1.60 7.96 \%

5233 -47.67 -13 -34.67 -47.24 -54.90 2.47 9.70 \%

6983 -52.57 -13 -39.57 -57.71 -60.75 2.60 10.78 \%

8726 -50.49 -13 -37.49 -59 -60.66 2.42 12.59 \%

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -53.24 -13 -40.24 -46.43 -59.31 1.58 7.65 H
5135 -50.44 -13 -37.44 -49.88 -57.73 241 9.70 H
6843 -53.95 -13 -40.95 -58.27 -61.92 2.64 10.61 H
8551 -55.80 -13 -42.80 -64.62 -65.93 2.39 12.52 H
H
H
H
Lowest
3420 -55.07 -13 -42.07 -47.98 -61.14 1.58 7.65 \Y
5135 -45.61 -13 -32.61 -44.87 -52.90 241 9.70 \%
6843 -51.73 -13 -38.73 -56.31 -59.70 2.64 10.61 \%
8551 -50.22 -13 -37.22 -58.71 -60.35 2.39 12.52 \Y
Y,
\Y,
\Y,
3448 -54.48 -13 -41.48 -47.74 -60.66 1.59 7.77 H
5177 -48.09 -13 -35.09 -47.66 -55.35 2.44 9.70 H
6906 -49.84 -13 -36.84 -54.36 -57.91 2.62 10.69 H
8628 -55.04 -13 -42.04 -63.99 -65.19 2.40 12.55 H
H
H
H
Middle
3448 -55.07 -13 -42.07 -48.04 -61.25 1.59 7.77 \Y
5177 -45.55 -13 -32.55 -44.97 -52.81 2.44 9.70 \%
6906 -49.14 -13 -36.14 -53.93 -57.21 2.62 10.69 \%
8628 -48.40 -13 -35.40 -56.9 -58.55 2.40 12.55 \Y
Y,
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
3483 -52.68 -13 -39.68 46.01 -59.01 1.60 7.93 H

5219 -50.01 -13 -37.01 -49.68 -57.25 2.46 9.70 H

6962 -50.02 -13 -37.02 -54.8 -58.17 2.60 10.75 H

8705 -54.65 -13 -41.65 -63.71 -64.81 2.42 12.58 H

H

H

H

Highest

3483 -53.45 -13 -40.45 -46.47 -59.78 1.60 7.93 \%

5219 -48.05 -13 -35.05 -47.58 -55.29 2.46 9.70 \%

6962 -48.97 -13 -35.97 -54.04 -57.12 2.60 10.75 \%

8705 -48.29 -13 -35.29 -56.8 -58.45 2.42 12.58 \%

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.58 -13 -42.58 -48.77 -61.65 1.58 7.65 H
5135 -50.58 -13 -37.58 -50.02 -57.87 241 9.70 H
6843 -53.81 -13 -40.81 -58.13 -61.78 2.64 10.61 H
8558 -55.76 -13 -42.76 -64.61 -65.90 2.39 12.52 H
H
H
H
Lowest
3420 -56.41 -13 -43.41 -49.32 -62.48 1.58 7.65 \Y
5135 -46.51 -13 -33.51 -45.77 -53.80 241 9.70 \%
6843 -52.17 -13 -39.17 -56.75 -60.14 2.64 10.61 \%
8558 -51.42 -13 -38.42 -59.92 -61.56 2.39 12.52 \Y
Y,
\Y,
\Y,
3448 -52.46 -13 -39.46 -45.72 -58.64 1.59 7.77 H
5170 -48.80 -13 -35.80 -48.33 -56.07 2.43 9.70 H
6892 -50.84 -13 -37.84 -55.36 -58.89 2.63 10.67 H
8621 -55.28 -13 -42.28 -64.21 -65.43 2.40 12.55 H
H
H
H
Middle
3448 -52.67 -13 -39.67 -45.64 -58.85 1.59 7.77 \Y
5170 -46.98 -13 -33.98 -46.35 -54.25 2.43 9.70 \%
6892 -48.32 -13 -35.32 -53.11 -56.37 2.63 10.67 \%
8621 -50.98 -13 -37.98 -59.48 -61.13 2.40 12.55 \Y
Y,
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
3469 -51.75 -13 -38.75 -45.04 -58.02 1.59 7.86 H

5205 -48.42 -13 -35.42 -48.04 -55.66 2.46 9.70 H

6941 -48.67 -13 -35.67 -53.33 -56.79 2.61 10.73 H

8677 -55.14 -13 -42.14 -64.17 -65.30 2.41 12.57 H

H

H

H

Highest

3469 -52.85 -13 -39.85 -45.85 -59.12 1.59 7.86 \%

5205 -46.41 -13 -33.41 -45.88 -53.65 2.46 9.70 \%

6941 -46.54 -13 -33.54 -51.48 -54.66 2.61 10.73 \%

8677 -49.39 -13 -36.39 -57.89 -59.55 2.41 12.57 \%

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 5
LTE Band 5/ 1.4MHz /| QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -51.67 -13 -38.67 -38.35 -53.43 0.98 4.89 H
2472 -56.73 -13 -43.73 -47.24 -58.61 1.28 5.32 H
3296 -54.43 -13 -41.43 -47.37 -57.84 1.54 7.10 H
4120 -41.82 -13 -28.82 -36.45 -46.46 1.83 8.62 H
4944 -60.46 -13 -47.46 -59.24 -65.59 2.30 9.59 H
H
H
Lowest
1648 -58.24 -13 -45.24 -45.09 -60.00 0.98 4.89 \%
2472 -55.72 -13 -42.72 -46.25 -57.60 1.28 5.32 \%
3296 -49.94 -13 -36.94 -42.66 -53.35 1.54 7.10 \%
4120 -42.86 -13 -29.86 -37.3 -47.50 1.83 8.62 \%
4944 -61.08 -13 -48.08 -59.63 -66.21 2.30 9.59 \%
\Y,
\Y,
1672 -49.92 -13 -36.92 -36.76 -51.60 0.99 4.82 H
2504 -56.76 -13 -43.76 -47.34 -58.72 1.29 5.40 H
3344 -58.92 -13 -45.92 -51.97 -62.53 1.56 7.31 H
4176 -42.39 -13 -29.39 -37.24 -47.01 1.86 8.64 H
5016 -63.06 -13 -50.06 -62.19 -68.26 2.35 9.70 H
H
H
Middle
1672 -56.96 -13 -43.96 -43.9 -58.64 0.99 4.82 \Y
2504 -56.05 -13 -43.05 -46.67 -58.01 1.29 5.40 \%
3344 -57.33 -13 -44.33 -50.13 -60.94 1.56 7.31 \%
4176 -42.19 -13 -29.19 -36.83 -46.81 1.86 8.64 \%
5016 -64.56 -13 -51.56 -63.47 -69.76 2.35 9.70 \%
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
1696 -50.74 -13 -37.74 -37.66 -52.34 1.00 4.75 H

2544 -60.03 -13 -47.03 -50.79 -62.01 1.30 5.44 H

3392 -56.66 -13 -43.66 -49.81 -60.46 1.57 7.52 H

4240 -45.79 -13 -32.79 -40.92 -50.39 1.90 8.65 H

H

H

H

Highest

1696 -56.93 -13 -43.93 -43.92 -58.53 1.00 4.75 \%

2544 -56.91 -13 -43.91 -47.7 -58.89 1.30 5.44 \%

3392 -55.65 -13 -42.65 -48.54 -59.45 1.57 7.52 \%

4240 -43.43 -13 -30.43 -38.33 -48.03 1.90 8.65 \%

\%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 5/ 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -51.78 -13 -38.78 -38.46 -53.54 0.98 4.89 H
2472 -56.63 -13 -43.63 -47.14 -58.51 1.28 5.32 H
3296 -52.33 -13 -39.33 -45.27 -55.74 1.54 7.10 H
4120 -41.37 -13 -28.37 -36 -46.01 1.83 8.62 H
4944 -59.71 -13 -46.71 -58.49 -64.84 2.30 9.59 H
H
H
Lowest
1648 -57.28 -13 -44.28 -44.13 -59.04 0.98 4.89 \%
2472 -55.55 -13 -42.55 -46.08 -57.43 1.28 5.32 \%
3296 -50.63 -13 -37.63 -43.35 -54.04 1.54 7.10 \%
4120 -42.41 -13 -29.41 -36.85 -47.05 1.83 8.62 \%
4944 -60.18 -13 -47.18 -58.73 -65.31 2.30 9.59 \%
\Y,
\Y,
1672 -49.05 -13 -36.05 -35.89 -50.73 0.99 4.82 H
2504 -57.08 -13 -44.08 -47.66 -59.04 1.29 5.40 H
3344 -58.67 -13 -45.67 -51.72 -62.28 1.56 7.31 H
4176 -40.59 -13 -27.59 -35.44 -45.21 1.86 8.64 H
H
H
H
Middle
1672 -56.47 -13 -43.47 -43.41 -58.15 0.99 4.82 \Y
2504 -56.93 -13 -43.93 -47.55 -58.89 1.29 5.40 \%
3344 -57.76 -13 -44.76 -50.56 -61.37 1.56 7.31 \%
4176 -41.54 -13 -28.54 -36.18 -46.16 1.86 8.64 \%
\%
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-28 of 41

TEL : 886-3-327-3456
FAX . 886-3-328-4978




s=amranas. FCC RF Test Report Report No. : FG761625B
1688 -49.67 -13 -36.67 -36.51 -51.30 1.00 4.77 H

2536 -60.48 -13 -47.48 -51.18 -62.46 1.30 5.43 H

3384 -54.60 -13 -41.60 -47.72 -58.37 1.57 7.49 H

4232 -41.68 -13 -28.68 -36.74 -46.28 1.89 8.65 H

5080 -64.36 -13 -51.36 -63.66 -69.53 2.38 9.70 H

H

H

Highest

1688 -54.77 -13 -41.77 -41.71 -56.40 1.00 4.77 \%

2536 -57.14 -13 -44.14 -47.87 -59.12 1.30 5.43 \%

3384 -53.32 -13 -40.32 -46.18 -57.09 1.57 7.49 \%

4232 -40.10 -13 -27.10 -34.94 -44.70 1.89 8.65 \%

5080 -64.65 -13 -51.65 -63.75 -69.82 2.38 9.70 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -54.06 -13 -41.06 -40.74 -55.82 0.98 4.89 H
2472 -55.53 -13 -42.53 -46.04 -57.41 1.28 5.32 H
3296 -53.94 -13 -40.94 -46.88 -57.35 1.54 7.10 H
4120 -42.00 -13 -29.00 -36.63 -46.64 1.83 8.62 H
4944 -58.40 -13 -45.40 -57.18 -63.53 2.30 9.59 H
H
H
Lowest
1648 -59.91 -13 -46.91 -46.76 -61.67 0.98 4.89 \Y
2472 -54.50 -13 -41.50 -45.03 -56.38 1.28 5.32 \%
3296 -52.58 -13 -39.58 -45.3 -55.99 1.54 7.10 \%
4120 -42.66 -13 -29.66 -37.1 -47.30 1.83 8.62 \Y
4944 -59.68 -13 -46.68 -58.23 -64.81 2.30 9.59 \%
\Y,
\Y,
1664 -50.85 -13 -37.85 -37.61 -52.56 0.98 4.84 H
2504 -55.52 -13 -42.52 -46.1 -57.48 1.29 5.40 H
3336 -58.33 -13 -45.33 -51.34 -61.91 1.55 7.28 H
4168 -42.15 -13 -29.15 -36.93 -46.78 1.86 8.63 H
5008 -62.28 -13 -49.28 -61.41 -67.49 2.34 9.70 H
H
H
Middle
1664 -55.63 -13 -42.63 -42.53 -57.34 0.98 4.84 \Y
2504 -55.44 -13 -42.44 -46.06 -57.40 1.29 5.40 \%
3336 -56.43 -13 -43.43 -49.21 -60.01 1.55 7.28 \%
4168 -42.02 -13 -29.02 -36.6 -46.65 1.86 8.63 \%
5008 -63.00 -13 -50.00 -61.91 -68.21 2.34 9.70 \Y
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
1688 -52.49 -13 -39.49 -39.33 -54.12 1.00 4.77 H

2536 -55.84 -13 -42.84 -46.54 -57.82 1.30 5.43 H

3376 -55.27 -13 -42.27 -48.39 -59.01 1.57 7.45 H

4224 -42.04 -13 -29.04 -37.1 -46.64 1.89 8.64 H

5064 -63.19 -13 -50.19 -62.45 -68.37 2.37 9.70 H

H

H

Highest

1688 -55.39 -13 -42.39 -42.33 -57.02 1.00 4.77 \%

2536 -53.78 -13 -40.78 -44.51 -55.76 1.30 5.43 \%

3376 -54.73 -13 -41.73 -47.59 -58.47 1.57 7.45 \%

4224 -40.81 -13 -27.81 -35.65 -45.41 1.89 8.64 \%

5064 -63.46 -13 -50.46 -62.52 -68.64 2.37 9.70 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 5/10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -52.89 -13 -39.89 -39.57 -54.65 0.98 4.89 H
2472 -55.10 -13 -42.10 -45.61 -56.98 1.28 5.32 H
3296 -51.99 -13 -38.99 -44.93 -55.40 1.54 7.10 H
4120 -39.87 -13 -26.87 -34.5 -44.51 1.83 8.62 H
4944 -58.63 -13 -45.63 -57.41 -63.76 2.30 9.59 H
H
H
Lowest
1648 -60.39 -13 -47.39 -47.24 -62.15 0.98 4.89 \Y
2472 -55.90 -13 -42.90 -46.43 -57.78 1.28 5.32 \%
3296 -49.25 -13 -36.25 -41.97 -52.66 1.54 7.10 \%
4120 -42.07 -13 -29.07 -36.51 -46.71 1.83 8.62 \Y
4944 -59.18 -13 -46.18 -57.73 -64.31 2.30 9.59 \%
\Y,
\Y,
1664 -49.41 -13 -36.41 -36.17 -51.12 0.98 4.84 H
2496 -53.57 -13 -40.57 -44.15 -55.52 1.29 5.39 H
3328 -55.10 -13 -42.10 -48.11 -58.64 1.55 7.24 H
4160 -40.83 -13 -27.83 -35.61 -45.46 1.85 8.63 H
4992 -60.42 -13 -47.42 -59.5 -65.62 2.33 9.68 H
H
H
Middle
1664 -53.73 -13 -40.73 -40.63 -55.44 0.98 4.84 \Y
2496 -54.10 -13 -41.10 -44.72 -56.05 1.29 5.39 \%
3328 -54.22 -13 -41.22 -47 -57.76 1.55 7.24 \%
4160 -41.82 -13 -28.82 -36.4 -46.45 1.85 8.63 \%
4992 -62.02 -13 -49.02 -60.87 -67.22 2.33 9.68 \Y
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
1680 -53.21 -13 -40.21 -40.05 -54.86 0.99 4.80 H

2520 -55.60 -13 -42.60 -46.24 -57.57 1.30 5.42 H

3360 -51.98 -13 -38.98 -45.06 -55.65 1.56 7.38 H

4200 -39.81 -13 -26.81 -34.73 -44.42 1.88 8.64 H

5040 -62.31 -13 -49.31 -61.53 -67.50 2.36 9.70 H

H

H

Highest

1680 -60.46 -13 -47.46 -47.4 -62.11 0.99 4.80 \%

2520 -53.29 -13 -40.29 -43.97 -55.26 1.30 5.42 \%

3360 -49.96 -13 -36.96 -42.79 -53.63 1.56 7.38 \%

4200 -39.85 -13 -26.85 -34.56 -44.46 1.88 8.64 \%

5040 -63.56 -13 -50.56 -62.57 -68.75 2.36 9.70 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 12
LTE Band 12/ 1.4MHz /| QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -49.69 -13.00 -36.69 -35.11 -51.35 0.87 4.68 H
2096 -56.28 -13.00 -43.28 -45.01 -57.15 1.16 4.19 H
2800 -57.64 -13.00 -44.64 -49.29 -59.75 1.38 5.64 H
3496 -48.24 -13.00 -35.24 -41.60 -52.47 1.60 7.98 H
4192 -57.31 -13.00 -44.31 -52.23 -61.93 1.87 8.64 H
4896 -64.24 -13.00 -51.24 -62.73 -69.30 2.28 9.49 H
H
Lowest
1400 -54.75 -13.00 -41.75 -40.41 -56.41 0.87 4.68 V
2096 -56.59 -13.00 -43.59 -44.93 -57.46 1.16 4.19 \%
2800 -58.54 -13.00 -45.54 -50.15 -60.65 1.38 5.64 \%
3496 -48.24 -13.00 -35.24 -41.29 -52.47 1.60 7.98 \%
4192 -55.97 -13.00 -42.97 -50.68 -60.59 1.87 8.64 \%
4896 -64.77 -13.00 -51.77 -63.01 -69.83 2.28 9.49 \%
\Y,
1416 -56.29 -13.00 -43.29 -41.71 -58.04 0.87 4.78 H
2120 -59.84 -13.00 -46.84 -48.72 -60.78 1.17 4.26 H
2824 -65.36 -13.00 -52.36 -57.07 -67.48 1.39 5.66 H
3536 -51.66 -13.00 -38.66 -45.07 -55.94 1.62 8.04 H
4240 -63.25 -13.00 -50.25 -58.38 -67.85 1.90 8.65 H
H
H
Middle
1416 -58.75 -13.00 -45.75 -44.41 -60.50 0.87 4.78 V
2120 -60.41 -13.00 -47.41 -48.93 -61.35 1.17 4.26 \%
2824 -66.78 -13.00 -53.78 -58.44 -68.90 1.39 5.66 \%
3536 -53.39 -13.00 -40.39 -46.50 -57.67 1.62 8.04 \%
4240 -61.63 -13.00 -48.63 -56.53 -66.23 1.90 8.65 \%
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
1432 -49.52 -13.00 -36.52 -35.04 -51.37 0.88 4.88 H

2144 -57.85 -13.00 -44.85 -46.81 -58.85 1.18 4.33 H

2856 -59.13 -13.00 -46.13 -50.96 -61.26 1.40 5.68 H

3576 -46.41 -13.00 -33.41 -39.89 -50.72 1.63 8.09 H

4288 -60.86 -13.00 -47.86 -53.19 -65.44 1.93 8.66 H

H

H

Highest

1432 -52.17 -13.00 -39.17 -37.98 -54.02 0.88 4.88 \%

2144 -58.78 -13.00 -45.78 -47.40 -59.78 1.18 4.33 \%

2856 -61.50 -13.00 -48.50 -53.28 -63.63 1.40 5.68 \%

3576 -48.23 -13.00 -35.23 -41.43 -52.54 1.63 8.09 \%

4288 -57.19 -13.00 -44.19 -52.22 -61.77 1.93 8.66 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 12 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -48.50 -13.00 -35.50 -33.92 -50.16 0.87 4.68 H
2096 -56.65 -13.00 -43.65 -45.38 -57.52 1.16 4.19 H
2800 -59.02 -13.00 -46.02 -50.67 -61.13 1.38 5.64 H
3496 -48.27 -13.00 -35.27 -41.63 -52.50 1.60 7.98 H
4192 -58.06 -13.00 -45.06 -52.98 -62.68 1.87 8.64 H
4896 -64.42 -13.00 -51.42 -62.91 -69.48 2.28 9.49 H
H
Lowest
1400 -55.09 -13.00 -42.09 -40.75 -56.75 0.87 4.68 \Y
2096 -56.43 -13.00 -43.43 -44.77 -57.30 1.16 4.19 \%
2800 -58.10 -13.00 -45.10 -49.71 -60.21 1.38 5.64 \%
3496 -48.09 -13.00 -35.09 -41.14 -52.32 1.60 7.98 \Y
4192 -55.48 -13.00 -42.48 -50.19 -60.10 1.87 8.64 \Y
4896 -64.65 -13.00 -51.65 -62.89 -69.71 2.28 9.49 \%
\Y,
1408 -52.75 -13.00 -39.75 -38.17 -54.46 0.87 4.73 H
2120 -60.85 -13.00 -47.85 -49.73 -61.79 1.17 4.26 H
2824 -65.77 -13.00 -52.77 -57.48 -67.89 1.39 5.66 H
3528 -52.44 -13.00 -39.44 -45.85 -56.71 1.61 8.03 H
4240 -64.13 -13.00 -51.13 -59.26 -68.73 1.90 8.65 H
H
H
Middle
1408 -56.93 -13.00 -43.93 -42.59 -58.64 0.87 4.73 \Y
2120 -61.45 -13.00 -48.45 -49.97 -62.39 1.17 4.26 \%
2824 -66.32 -13.00 -53.32 -57.98 -68.44 1.39 5.66 \%
3528 -54.16 -13.00 -41.16 -47.27 -58.43 1.61 8.03 \Y
4240 -61.57 -13.00 -48.57 -56.47 -66.17 1.90 8.65 \%
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
1424 -47.66 -13.00 -34.66 -33.18 -49.46 0.88 4.83 H

2136 -54.69 -13.00 -41.69 -43.65 -55.67 1.18 4.31 H

2856 -58.57 -13.00 -45.57 -50.40 -60.70 1.40 5.68 H

3568 -46.80 -13.00 -33.80 -40.26 -51.11 1.63 8.08 H

4280 -60.26 -13.00 -47.26 -55.53 -64.84 1.92 8.66 H

H

H

Highest

1424 -51.62 -13.00 -38.62 -37.43 -53.42 0.88 4.83 \%

2136 -57.68 -13.00 -44.68 -46.30 -58.66 1.18 4.31 \%

2856 -60.84 -13.00 -47.84 -52.62 -62.97 1.40 5.68 \%

3568 -46.39 -13.00 -33.39 -39.56 -50.70 1.63 8.08 \%

4280 -57.89 -13.00 -44.89 -52.92 -62.47 1.92 8.66 \%

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 12 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -49.20 -13.00 -36.20 -34.62 -50.86 0.87 4.68 H
2096 -54.68 -13.00 -41.68 -43.41 -55.55 1.16 4.19 H
2800 -57.95 -13.00 -44.95 -49.60 -60.06 1.38 5.64 H
3496 -49.28 -13.00 -36.28 -42.64 -53.51 1.60 7.98 H
4192 -56.19 -13.00 -43.19 -51.11 -60.81 1.87 8.64 H
4896 -64.51 -13.00 -51.51 -63.00 -69.57 2.28 9.49 H
H
Lowest
1400 -55.69 -13.00 -42.69 -41.35 -57.35 0.87 4.68 \Y
2096 -55.54 -13.00 -42.54 -43.88 -56.41 1.16 4.19 \%
2800 -58.39 -13.00 -45.39 -50.00 -60.50 1.38 5.64 \%
3496 -49.21 -13.00 -36.21 -42.26 -53.44 1.60 7.98 \Y
4192 -54.44 -13.00 -41.44 -49.15 -59.06 1.87 8.64 \Y
4896 -64.56 -13.00 -51.56 -62.80 -69.62 2.28 9.49 \%
\Y,
1408 -50.46 -13.00 -37.46 -35.88 -52.17 0.87 4.73 H
2112 -58.04 -13.00 -45.04 -46.84 -58.96 1.17 4.24 H
2824 -63.11 -13.00 -50.11 -54.82 -65.23 1.39 5.66 H
3528 -53.54 -13.00 -40.54 -46.95 -57.81 1.61 8.03 H
4232 -61.57 -13.00 -48.57 -56.63 -66.17 1.89 8.65 H
H
H
Middle
1408 -54.50 -13.00 -41.50 -40.16 -56.21 0.87 4.73 \Y
2112 -59.98 -13.00 -46.98 -48.41 -60.90 1.17 4.24 \%
2824 -64.28 -13.00 -51.28 -55.94 -66.40 1.39 5.66 \%
3528 -54.61 -13.00 -41.61 -47.72 -58.88 1.61 8.03 \Y
4232 -58.94 -13.00 -45.94 -53.78 -63.54 1.89 8.65 \%
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-38 of 41

TEL : 886-3-327-3456
FAX . 886-3-328-4978




s=amranas. FCC RF Test Report Report No. : FG761625B
1424 -50.12 -13.00 -37.12 -35.64 -51.92 0.88 4.83 H

2136 -53.18 -13.00 -40.18 -42.14 -54.16 1.18 4.31 H

2848 -58.87 -13.00 -45.87 -50.70 -61.00 1.40 5.68 H

3552 -44.74 -13.00 -31.74 -38.17 -49.03 1.62 8.06 H

4264 -59.85 -13.00 -46.85 -55.06 -64.44 1.91 8.65 H

4976 -64.02 -13.00 -51.02 -63.00 -69.20 2.32 9.65 H

H

Highest

1424 -53.27 -13.00 -40.27 -39.08 -55.07 0.88 4.83 \%

2136 -54.18 -13.00 -41.18 -42.80 -55.16 1.18 4.31 \%

2848 -60.99 -13.00 -47.99 -52.77 -63.12 1.40 5.68 \%

3552 -45.99 -13.00 -32.99 -39.13 -50.28 1.62 8.06 \%

4264 -56.90 -13.00 -43.90 -51.87 -61.49 1.91 8.65 \%

4976 -64.59 -13.00 -51.59 -63.34 -69.77 2.32 9.65 \%

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number 1 B2-39 of 41
TEL : 886-3-327-3456
FAX . 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG761625B

LTE Band 12/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -48.36 -13.00 -35.36 -33.78 -50.02 0.87 4.68 H
2096 -56.16 -13.00 -43.16 -44.89 -57.03 1.16 4.19 H
2800 -57.39 -13.00 -44.39 -49.04 -59.50 1.38 5.64 H
3496 -48.15 -13.00 -35.15 -41.51 -52.38 1.60 7.98 H
4200 -57.39 -13.00 -44.39 -52.31 -62.00 1.88 8.64 H
4896 -64.19 -13.00 -51.19 -62.68 -69.25 2.28 9.49 H
H
Lowest
1400 -53.98 -13.00 -40.98 -39.64 -55.64 0.87 4.68 \Y
2096 -56.35 -13.00 -43.35 -44.69 -57.22 1.16 4.19 \%
2800 -57.88 -13.00 -44.88 -49.49 -59.99 1.38 5.64 \%
3496 -47.75 -13.00 -34.75 -40.80 -51.98 1.60 7.98 \Y
4200 -55.85 -13.00 -42.85 -50.56 -60.46 1.88 8.64 \Y
4896 -63.74 -13.00 -50.74 -61.98 -68.80 2.28 9.49 \%
\Y,
1408 -47.58 -13.00 -34.58 -33.00 -49.29 0.87 4.73 H
2112 -56.80 -13.00 -43.80 -45.60 -57.72 1.17 4.24 H
2808 -59.33 -13.00 -46.33 -50.98 -61.44 1.39 5.65 H
3512 -50.93 -13.00 -37.93 -44.31 -55.19 1.61 8.01 H
4216 -57.84 -13.00 -44.84 -52.84 -62.45 1.89 8.64 H
H
H
Middle
1408 -53.26 -13.00 -40.26 -38.92 -54.97 0.87 4.73 \Y
2112 -55.26 -13.00 -42.26 -43.69 -56.18 1.17 4.24 \%
2808 -59.94 -13.00 -46.94 -51.55 -62.05 1.39 5.65 \%
3512 -50.47 -13.00 -37.47 -43.55 -54.73 1.61 8.01 \Y
4216 -56.23 -13.00 -43.23 -51.01 -60.84 1.89 8.64 \Y
Y,
Y,
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s=amranas. FCC RF Test Report Report No. : FG761625B
1416 -54.46 -13.00 -41.46 -39.88 -56.21 0.87 4.78 H

2120 -60.46 -13.00 -47.46 -49.34 -61.40 1.17 4.26 H

2824 -65.42 -13.00 -52.42 -57.13 -67.54 1.39 5.66 H

3536 -52.52 -13.00 -39.52 -45.93 -56.80 1.62 8.04 H

4240 -63.90 -13.00 -50.90 -59.03 -68.50 1.90 8.65 H

4944 -64.10 -13.00 -51.10 -62.88 -69.23 2.30 9.59 H

H

Highest

1416 -57.72 -13.00 -44.72 -43.38 -59.47 0.87 4.78 \%

2120 -60.86 -13.00 -47.86 -49.38 -61.80 1.17 4.26 \%

2824 -66.49 -13.00 -53.49 -58.15 -68.61 1.39 5.66 \%

3536 -52.90 -13.00 -39.90 -46.01 -57.18 1.62 8.04 \%

4240 -62.27 -13.00 -49.27 -57.17 -66.87 1.90 8.65 \%

4944 -64.82 -13.00 -51.82 -63.37 -69.95 2.30 9.59 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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